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probes and monitors should be available
for use by all healthcare professionals
assessing acute asthma in primary care.6
It is important to use the appropriate
size paediatric probe to ensure accuracy.

The following clinical signs should be
checked and recorded:
• Pulse rate
• Respiratory rate, degree of
breathlessness, and oxygen saturation
• Use of accessory muscles of
respiration
• Amount of wheezing
• Conscious level and degree of
agitation

It is important to be aware that clinical
signs sometimes correlate poorly 
with the degree of airway obstruction.5
In some cases of acute severe asthma,
children may not appear distressed.7
It may be that the patient’s inhaler
technique is at fault. Those who are
unable to use their inhaler correctly 
are at increased risk of poor control 
and subsequent exacerbations.8

indicate that their child’s asthma is
deteriorating.5

Typical features of moderate to 
life-threatening attacks as described in
the BTS/SIGN guideline are outlined 
in table 2, below.6 In some patients the
signs and symptoms may be more
subtle including persistent nocturnal
cough, chest pain, reduced energy or
appetite.

ASSESSMENT
All children presenting with respiratory
symptoms should have a clinical history
and examination focusing on the
features in table 1, p11, and table 2, below.
The history should also include enquiry
about what rescue therapy the child has
received and a review of their
personalised asthma action plan.
Severity of previous attacks, response to
treatment during exacerbations and
adherence to preventer treatment
should be explored.5,6

The BTS/SIGN guideline6 specifies
that the accurate measurement of
oxygen saturation is essential in the
assessment of all children with acute
wheezing (see figure 1, p11).
It recommends that oxygen saturation

TREATMENT
Essential equipment for managing
paediatric asthma emergencies in
primary care is listed in box 1, below. 

Children with acute asthma should
receive prompt and appropriate
management in the primary care
setting, see table 3, above. Inhaled short-
acting beta agonists such as salbutamol
relax airway smooth muscle and relieve
obstruction.6 In asthma, the early use of
steroids has been proven to reduce the
need for hospital admission and prevent
a relapse in symptoms after initial
presentation.9 The treatment course of
oral prednisolone is usually three days

Box 1

Essential equipment for managing paediatric asthma emergencies in primary care 

• BTS/SIGN guideline app on smart phone (see Useful information box, p15)
• Paediatric pulse oximeter
• Oxygen
• Peak flow meter, and predicted values for height, age and gender
• Various size paediatric spacer devices 
• Nebulisation equipment (oxygen driven)
• Short-acting beta agonists (e.g. salbutamol – via a pMDI or 
as nebulised solution)
• Ipratropium bromide solution

Table 2

Features of moderate to life-threatening asthma attacks6

Life-threatening asthma
• SpO

2
< 92%

• Peak expiratory flow < 33% best or predicted (or unable 
to carry out measurement)
• Poor respiratory effort
• Silent chest
• Cyanosis
• Exhaustion
• Confusion
• Hypotension

Severe attack
• Unable to complete sentences
• SpO

2
< 92%

• Peak expiratory flow 33-50% best or predicted
• Heart rate > 125/min in children aged > 5 years (> 140/min 
in children aged 1-5 years)
• Respiratory rate > 30/min in children aged > 5 years 
(> 40/min in children aged 1-5 years)
• Noticeable recession

Moderate attack
• Able to talk in sentences
• SpO

2
≥92%

• Peak expiratory flow ≥50% best or predicted
• Heart rate ≤ 125/min in children aged > 5 years (≤ 140/min
in children aged 1-5 years)
• Respiratory rate ≤30/min in children aged > 5 years 
(≤40/min in children aged 1-5 years)
• Mild-moderate recession and wheeze

Table 3

Summary of BTS/SIGN recommendations on the management of acute asthma6

All children with features of life-threatening asthma or SpO
2
< 94%

• Administer high flow oxygen via a tight-fitting face mask or nasal cannula 

Children with severe or life-threatening asthma or SpO
2
< 92%

• Administer frequent doses of 2.5-5 mg salbutamol via an oxygen-driven
nebuliser 
• If symptoms are refractory to the initial dose of beta

2
agonist, add ipratropium

bromide (250 micrograms/dose mixed with the nebulised beta
2
agonist solution)

• Administer oral prednisolone, see table 4, below
• Arrange ambulance transfer to hospital

Children with mild to moderate asthma
• Administer 2 to 4 puffs of salbutamol (100 micrograms) via a pMDI plus spacer
device
• Increase to 10 puffs in more severe exacerbations
• Administer single puffs one at a time with five tidal breaths in between 
• Administer oral prednisolone, see table 4, below

Further details on the general practice management of acute asthma in children aged 2-5 years and 
> 5 years can be found in Annex 5, p165 of the full guideline6

Table 4

Suggested oral dose of prednisolone6

Age Prednisolone dose
Under 2 years 10 mg 
2-5 years 20 mg
Older than 5 years 30-40 mg

   
       The template can be downloaded free from the Asthma UK website: www.asthma.org.uk
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